Login
 
Cart 0 0.00
Search for Part

Online Part finder

Our part finder will allow you to look up the part(s) you need.

Makes
Years
Models
Diagrams

Part Finder - KTM - 2013 - 85 SX 17/14 - REAR WHEEL

Search

Ref Part Number Description Part/Desc
51470 10 051 044REAR SPROCKET 44-T 85 SX 03470 10 051 044REAR SPROCKET 44-T 85 SX 03
51470 10 051 045REAR SPROCKET 45-T 85 SX 03470 10 051 045REAR SPROCKET 45-T 85 SX 03
51470 10 051 046REAR SPROCKET 46-T 85 SX 03470 10 051 046REAR SPROCKET 46-T 85 SX 03
51470 10 051 047REAR SPROCKET 47-T 85 SX 03470 10 051 047REAR SPROCKET 47-T 85 SX 03
51470 10 051 048REAR SPROCKET 48-T 85 SX 03470 10 051 048REAR SPROCKET 48-T 85 SX 03
51470 10 051 049REAR SPROCKET 49-T 85 SX 03470 10 051 049REAR SPROCKET 49-T 85 SX 03
51470 10 051 050REAR SPROCKET 50-T 85 SX 03470 10 051 050REAR SPROCKET 50-T 85 SX 03
51470 10 051 051REAR SPROCKET 51-T 85 SX 06470 10 051 051REAR SPROCKET 51-T 85 SX 06
Ref Part Number Description Part, Description # On Img # Cart $ Each Notes
1* 471 10 001 044 REAR WHEEL CPL. 14 2013 471 10 001 044REAR WHEEL CPL. 14 20131 on diagram x1 730.95
10 70010010144 Rear wheel hub cpl. 70010010144Rear wheel hub cpl.1 on diagram x1 451.45
11 700 10 011 000 BEAR.SPACER TUBE 12 700 10 011 000BEAR.SPACER TUBE 121 on diagram x1 49.10
13 0760 324771 SHAFT SEAL RING 32X47X7 BSL 0760 324771SHAFT SEAL RING 32X47X7 BSL2 on diagram x2 11.20
14 0625 060058 GR.BALL BEAR.6005 DDU2CG23S6NM 0625 060058GR.BALL BEAR.6005 DDU2CG23S6NM2 on diagram x2 27.70
15 0472 047175 CIRCLIP DIN0472-47X1,75 0472 047175CIRCLIP DIN0472-47X1,751 on diagram x1 3.85
16 780 10 016 000 BUSHING FOR HUB 08 780 10 016 000BUSHING FOR HUB 082 on diagram x2 53.75
30 584 14 030 000 HH COLLAR NUT M10X1,25 WS=13 584 14 030 000HH COLLAR NUT M10X1,25 WS=132 on diagram x2 5.15
40 503 04 040 100 SCREW M10X1,25X50 WS=10 503 04 040 100SCREW M10X1,25X50 WS=102 on diagram x2 7.80
51 470 10 051 044 REAR SPROCKET 44-T 85 SX 03 470 10 051 044REAR SPROCKET 44-T 85 SX 030 on diagram x0 70.65
51 470 10 051 045 REAR SPROCKET 45-T 85 SX 03 470 10 051 045REAR SPROCKET 45-T 85 SX 030 on diagram x0 126.00
51 470 10 051 046 REAR SPROCKET 46-T 85 SX 03 470 10 051 046REAR SPROCKET 46-T 85 SX 030 on diagram x0 67.85
51 470 10 051 047 REAR SPROCKET 47-T 85 SX 03 470 10 051 047REAR SPROCKET 47-T 85 SX 030 on diagram x0 74.65
51 470 10 051 048 REAR SPROCKET 48-T 85 SX 03 470 10 051 048REAR SPROCKET 48-T 85 SX 030 on diagram x0 75.80
51 470 10 051 049 REAR SPROCKET 49-T 85 SX 03 470 10 051 049REAR SPROCKET 49-T 85 SX 030 on diagram x0 72.10
51 470 10 051 050 REAR SPROCKET 50-T 85 SX 03 470 10 051 050REAR SPROCKET 50-T 85 SX 030 on diagram x0 97.95
51 470 10 051 051 REAR SPROCKET 51-T 85 SX 06 470 10 051 051REAR SPROCKET 51-T 85 SX 060 on diagram x0 81.75
52 001 90 802 66S COUNTER-SUNK SCREW ISA45 M8X26 001 90 802 66SCOUNTER-SUNK SCREW ISA45 M8X264 on diagram x4 8.20
53* 069 23 080 003 HEXAGON NUT DIN EN1661 M8 SW13 069 23 080 003HEXAGON NUT DIN EN1661 M8 SW134 on diagram x4 2.55
60 725 10 060 000 BRAKE DISK REAR 725 10 060 000BRAKE DISK REAR1 on diagram x1 125.95
62 590 09 062 016 SPECIAL SCREW M6X16 WS=8 10.9 590 09 062 016SPECIAL SCREW M6X16 WS=8 10.94 on diagram x4 4.30
65 470 10 165 124 CHAIN 124 ROLLS 85 SX 470 10 165 124CHAIN 124 ROLLS 85 SX1 on diagram x1 189.90
66 470 10 166 000 CONNECTING LINK 85 SX 470 10 166 000CONNECTING LINK 85 SX1 on diagram x1 12.40
70* 471 10 070 000 RIM REAR AL4 14X1,60-32 471 10 070 000RIM REAR AL4 14X1,60-321 on diagram x1 348.85
72* 471 10 071 147 30 SPOKE M4,5X147-14 BLACK 471 10 071 147 30SPOKE M4,5X147-14 BLACK32 on diagram x32 6.10
73 79109072000 SPOKE NIPPLE M4,5 AL 11 79109072000SPOKE NIPPLE M4,5 AL 1132 on diagram x32 5.45
74 470 10 073 000 RIM BAND 85 SX 14 2003 470 10 073 000RIM BAND 85 SX 14 20031 on diagram x1 14.25
84 503 10 084 000 CHAIN TENSIONER R/S 2000 503 10 084 000CHAIN TENSIONER R/S 20001 on diagram x1 29.00
85 470 10 085 044 AXLE REAR CPL. 85 SX 2003 470 10 085 044AXLE REAR CPL. 85 SX 20031 on diagram x1 112.45
87 503 10 099 000 HEXAGON NUT M20X1,5 98 503 10 099 000HEXAGON NUT M20X1,5 981 on diagram x1 13.90
89 550 03 135 000 PLUG FOR RIM 550 03 135 000PLUG FOR RIM0 on diagram x0 4.75
90* 771 10 090 050 NUT FOR WHEEL HOLDER 771 10 090 050NUT FOR WHEEL HOLDER1 on diagram x1 4.75
91* 781 09 090 000 RIM LOCK 1,60 781 09 090 000RIM LOCK 1,601 on diagram x1 36.70
98 000 50 002 002 KTM DRIVETRAIN KIT 85 SX 14T/46T 000 50 002 002KTM DRIVETRAIN KIT 85 SX 14T/46T1 on diagram x1 199.50

471 10 001 044 - REAR WHEEL CPL. 14 2013

  • Reference

    1*
  • Part Number

    471 10 001 044
  • Description

    REAR WHEEL CPL. 14 2013
  • Web Only Special

    769.40730.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

70010010144 - Rear wheel hub cpl.

  • Reference

    10
  • Part Number

    70010010144
  • Description

    Rear wheel hub cpl.
  • Web Only Special

    475.20451.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

700 10 011 000 - BEAR.SPACER TUBE 12

  • Reference

    11
  • Part Number

    700 10 011 000
  • Description

    BEAR.SPACER TUBE 12
  • Web Only Special

    51.6549.10
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0760 324771 - SHAFT SEAL RING 32X47X7 BSL

  • Reference

    13
  • Part Number

    0760 324771
  • Description

    SHAFT SEAL RING 32X47X7 BSL
  • Web Only Special

    11.7511.20
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0625 060058 - GR.BALL BEAR.6005 DDU2CG23S6NM

  • Reference

    14
  • Part Number

    0625 060058
  • Description

    GR.BALL BEAR.6005 DDU2CG23S6NM
  • Web Only Special

    29.1527.70
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0472 047175 - CIRCLIP DIN0472-47X1,75

  • Reference

    15
  • Part Number

    0472 047175
  • Description

    CIRCLIP DIN0472-47X1,75
  • Web Only Special

    4.053.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

780 10 016 000 - BUSHING FOR HUB 08

  • Reference

    16
  • Part Number

    780 10 016 000
  • Description

    BUSHING FOR HUB 08
  • Web Only Special

    56.5553.75
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

584 14 030 000 - HH COLLAR NUT M10X1,25 WS=13

  • Reference

    30
  • Part Number

    584 14 030 000
  • Description

    HH COLLAR NUT M10X1,25 WS=13
  • Web Only Special

    5.405.15
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 04 040 100 - SCREW M10X1,25X50 WS=10

  • Reference

    40
  • Part Number

    503 04 040 100
  • Description

    SCREW M10X1,25X50 WS=10
  • Web Only Special

    8.207.80
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 044 - REAR SPROCKET 44-T 85 SX 03

  • Reference

    51
  • Part Number

    470 10 051 044
  • Description

    REAR SPROCKET 44-T 85 SX 03
  • Web Only Special

    74.3570.65
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 045 - REAR SPROCKET 45-T 85 SX 03

  • Reference

    51
  • Part Number

    470 10 051 045
  • Description

    REAR SPROCKET 45-T 85 SX 03
  • Web Only Special

    132.60126.00
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 046 - REAR SPROCKET 46-T 85 SX 03

  • Reference

    51
  • Part Number

    470 10 051 046
  • Description

    REAR SPROCKET 46-T 85 SX 03
  • Web Only Special

    71.4067.85
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 047 - REAR SPROCKET 47-T 85 SX 03

  • Reference

    51
  • Part Number

    470 10 051 047
  • Description

    REAR SPROCKET 47-T 85 SX 03
  • Web Only Special

    78.5574.65
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 048 - REAR SPROCKET 48-T 85 SX 03

  • Reference

    51
  • Part Number

    470 10 051 048
  • Description

    REAR SPROCKET 48-T 85 SX 03
  • Web Only Special

    79.7575.80
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 049 - REAR SPROCKET 49-T 85 SX 03

  • Reference

    51
  • Part Number

    470 10 051 049
  • Description

    REAR SPROCKET 49-T 85 SX 03
  • Web Only Special

    75.8572.10
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 050 - REAR SPROCKET 50-T 85 SX 03

  • Reference

    51
  • Part Number

    470 10 051 050
  • Description

    REAR SPROCKET 50-T 85 SX 03
  • Web Only Special

    103.1097.95
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 051 051 - REAR SPROCKET 51-T 85 SX 06

  • Reference

    51
  • Part Number

    470 10 051 051
  • Description

    REAR SPROCKET 51-T 85 SX 06
  • Web Only Special

    86.0581.75
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

001 90 802 66S - COUNTER-SUNK SCREW ISA45 M8X26

  • Reference

    52
  • Part Number

    001 90 802 66S
  • Description

    COUNTER-SUNK SCREW ISA45 M8X26
  • Web Only Special

    8.608.20
  • Qty On Diagram

    4
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

069 23 080 003 - HEXAGON NUT DIN EN1661 M8 SW13

  • Reference

    53*
  • Part Number

    069 23 080 003
  • Description

    HEXAGON NUT DIN EN1661 M8 SW13
  • Web Only Special

    2.652.55
  • Qty On Diagram

    4
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

725 10 060 000 - BRAKE DISK REAR

  • Reference

    60
  • Part Number

    725 10 060 000
  • Description

    BRAKE DISK REAR
  • Web Only Special

    132.55125.95
  • Qty On Diagram

    1
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

590 09 062 016 - SPECIAL SCREW M6X16 WS=8 10.9

  • Reference

    62
  • Part Number

    590 09 062 016
  • Description

    SPECIAL SCREW M6X16 WS=8 10.9
  • Web Only Special

    4.504.30
  • Qty On Diagram

    4
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 165 124 - CHAIN 124 ROLLS 85 SX

  • Reference

    65
  • Part Number

    470 10 165 124
  • Description

    CHAIN 124 ROLLS 85 SX
  • Web Only Special

    199.85189.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 166 000 - CONNECTING LINK 85 SX

  • Reference

    66
  • Part Number

    470 10 166 000
  • Description

    CONNECTING LINK 85 SX
  • Web Only Special

    13.0512.40
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

471 10 070 000 - RIM REAR AL4 14X1,60-32

  • Reference

    70*
  • Part Number

    471 10 070 000
  • Description

    RIM REAR AL4 14X1,60-32
  • Web Only Special

    367.20348.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

471 10 071 147 30 - SPOKE M4,5X147-14 BLACK

  • Reference

    72*
  • Part Number

    471 10 071 147 30
  • Description

    SPOKE M4,5X147-14 BLACK
  • Web Only Special

    6.406.10
  • Qty On Diagram

    32
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

79109072000 - SPOKE NIPPLE M4,5 AL 11

  • Reference

    73
  • Part Number

    79109072000
  • Description

    SPOKE NIPPLE M4,5 AL 11
  • Web Only Special

    5.705.45
  • Qty On Diagram

    32
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 073 000 - RIM BAND 85 SX 14 2003

  • Reference

    74
  • Part Number

    470 10 073 000
  • Description

    RIM BAND 85 SX 14 2003
  • Web Only Special

    15.0014.25
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 10 084 000 - CHAIN TENSIONER R/S 2000

  • Reference

    84
  • Part Number

    503 10 084 000
  • Description

    CHAIN TENSIONER R/S 2000
  • Web Only Special

    30.5029.00
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

470 10 085 044 - AXLE REAR CPL. 85 SX 2003

  • Reference

    85
  • Part Number

    470 10 085 044
  • Description

    AXLE REAR CPL. 85 SX 2003
  • Web Only Special

    118.35112.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 10 099 000 - HEXAGON NUT M20X1,5 98

  • Reference

    87
  • Part Number

    503 10 099 000
  • Description

    HEXAGON NUT M20X1,5 98
  • Web Only Special

    14.6013.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

550 03 135 000 - PLUG FOR RIM

  • Reference

    89
  • Part Number

    550 03 135 000
  • Description

    PLUG FOR RIM
  • Web Only Special

    4.954.75
  • Qty On Diagram

    0
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

771 10 090 050 - NUT FOR WHEEL HOLDER

  • Reference

    90*
  • Part Number

    771 10 090 050
  • Description

    NUT FOR WHEEL HOLDER
  • Web Only Special

    4.954.75
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

781 09 090 000 - RIM LOCK 1,60

  • Reference

    91*
  • Part Number

    781 09 090 000
  • Description

    RIM LOCK 1,60
  • Web Only Special

    38.6036.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

000 50 002 002 - KTM DRIVETRAIN KIT 85 SX 14T/46T

  • Reference

    98
  • Part Number

    000 50 002 002
  • Description

    KTM DRIVETRAIN KIT 85 SX 14T/46T
  • Web Only Special

    210.00199.50
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change